

## MILL TEST CERTIFICATE

This is to certify that the nominated product has been inspected and tested with following results.

**Customer Sold To:**

Page 1

HESNZ  
3 Heb Place  
Takanini, Auckland, New Zealand

<b>Order:</b>	46005
<b>Invoice:</b>	6017
<b>Date:</b>	9/03/2024
<b>Certificate No:</b>	231212

**PRODUCT: THIMBLES/ WIRE ROPE GRIPS/ BS464 THIMBLES/SI**  
**SPEC (MM): 1.5X1510**  
**STEEL GRADE: Q235B**

ROOL STEEL NO.	HEAT NO.	WEIGHT BUNDLES (T)	NO.OF BUNDLES	CHEMICAL COMPOSITION(%)					MECHANICAL PROPERTY			
				C	Si	Mn	P	S	YIELD STRENGT H	TENSILE	EL ONGATI ON	ABSORPTION ENERGY (J)
				(10 <sup>-2</sup> )	(10 <sup>-2</sup> )	(10 <sup>-2</sup> )	(10 <sup>-2</sup> )	(10 <sup>-2</sup> )	(Mpa)	STRENGT H	(%)	
R01491650	504885	26.859	1	17	15	37	25	15	320	440	31	/
R01503260	504893	26.951	1	16	11	36	29	18	390	470	31	/
R01513251	804513	26.859	1	14	14	32	25	17	320	435	31	/
R03521605	504422	27.026	1	13	15	48	31	16	320	440	31	/
<b>TOTAL</b>		107.695	4									
<b>NOTE</b>				1.DELIVERY STATE:HOT ROLLED 2.SURFACE:QUALIFIED 3.STANDARD:GB/T3274-2007 4.APPR OVED BY IS009001								

Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust  
Bundoora Victoria 3083 Australia

